
Ganga River Basin 
Management Plan-2015    

Volume 11: 
Thematic Studies – Managing 

Pollution Load

 V O L U M E  1 1  O F  1 2Centre for Ganga River Basin Management and Studies
Indian Institute of Technology Kanpur

© cGanga and NMCG 2019



NATIONAL MISSION FOR CLEAN GANGA (NMCG)

NMCG is the implementation wing of National Ganga Council which was setup in 
October 2016 under the River Ganga Authority order 2016. Initially NMCG was 
registered as a society on 12th August 2011 under the Societies Registration Act 1860. 
It acted as implementation arm of National Ganga River Basin Authority (NGRBA) 
which was constituted under the provisions of the Environment (Protection) Act 
(EPA) 1986. NGRBA has since been dissolved with effect from the 7th October 2016, 
[...]
3 

Expected effluent quality after primary and secondary treatment: 
 BOD < 30 mg/L 
 SS < 20 mg/L 
 Nitrified effluent 

A brief description of various technological options available for secondary treatment are 
presented in Appendix I. EA-ASP, ASP+BNR are considered to be variations of ASP and 
produce more or less same quality effluent (particularly when tertiary treatment is adopted 
after secondary treatment) and have approximately same treatment plant footprint. The 
treatment cost is also of the same order and hence are not considered to be distinctly 
different than ASP. 

Stage III Tertiary Treatment: Coagulation-flocculation-settling followed by filtration and 
disinfection is generally recommended. Other processes could be selected on the basis of 
land availability, cost considerations, O&M cost, reuse option, compatibility issues in case of 
up-gradation of existing plants, etc. However, disinfection operation should invariably be 
included. Expected effluent quality after tertiary treatment: 

 BOD < 10 mg/L 
 SS < 5 mg/L 
 Phosphate < 0.5 mg/L 
 MPN of fecal coliforms < 23/ 100 mL 

Where sewage flows are low and/or land can be spared without compromising on other 
developmental objectives or agriculture, waste stabilization ponds followed by constructed 
wetland can be adopted without coagulation-flocculation-settling. 

 

4. Cost of Treatment and Land Requirement 
Comprehensive analysis of capital cost, operation and maintenance costs, reinvestment 
cost, energy cost and land requirement based on data obtained from various STPs in the 
Ganga river basin and elsewhere in India has been done. This analysis has been summarized 
in Figure 2 as linkage between the treatment cost (`/KL as in 2010) and the required 
footprint of the treatment plant (m2/MLD) for various suggested technological options. For a 
particular desired effluent quality, the technological option with higher treatment cost will 
generally require lower treatment plant footprint, and vice versa. 
 

5. Decision Matrix 
The selection of a process requires analysis of all factors, not just treatment costs.  In order 
to provide additional factors for the final considerations, key parameters need to be 
evaluated and weighed as shown in the Exhibit 1 to reach a final recommendation. The 
matrix attributes are ranked as Low, Medium, High and Very High recognizing that 
differences between processes are relative, and often, the result of commonly accepted 
observations. The column entitled “Typical Capacity Range” is added to illustrate the range 
in which the treatment plants based on specific processes have been built so far in the 



country should not be construed as showing technological limitations, nor to affirm that 
plants outside that range do not exist.  The ranges simply indicate most frequently found 
sizes. A comparison of treatment costs and evaluation of various technologies for sewage 
treatment in India is presented in Table 2. 

In general it is accepted worldwide that the technologies which are deemed to be 
appropriate have to be qualified through application of a rigorous framework underscoring 
the performance expectations as well as the choice should be concurrent with the socio-
economic acceptability.   

 
 

 
Treatment Plant Footprint, m2/MLD 

 

Figure 2:  Treatment Cost (as in 2010) and Corresponding Plant Footprint for various 
Secondary Treatment Options

For Treatment Capacity > 100 MLD:

ASP EA - ASP UASB + ASP SBR 

ASP + BNR MBBR MBR WSP 

Treatment Plant Footprint, m2 / MLD

0 200 400 600 800 1000 1200 5700 6000 6300

0

2

4

6

8

12

15

18

21

24

27

ASP EA - ASP UASB + ASP SBR 

ASP + BNR MBBR MBR WSP 

For Treatment Capacity < 5 MLD:

0 500 1000 1500 2000 2500 3000 3500 4000 4500 5000 5500 6000 6500

Tr
ea

tm
en

t C
os

t, 
` 

/ 
kL

0

2

4

6

8

10

12

Tr
ea

tm
en

t C
os

t, 
 `/

kL
 

ASP
MBBR
SBR
UASB + EA
MBR
WSP

Treatment upto Tertiary Level 

Treatment upto Secondary Level 



5 

Table 2: Comparison of Treatment Costs of Various Technologies for Sewage Treatment in India  
 

S. No. Assessment Parameter/Technology ASP*,a MBBR*,c SBR*,a UASB+EA*,b MBR*,a WSP**,b 
1.0 Performance after Secondary Treatment 

      
1.1 Effluent BOD, mg/L <20 <30 <10 <20 <5 <40 
1.2 Effluent SS, mg/L <30 <30 <10 <30 <5 <100 
1.3 Faecal coliform removal, log unit upto 2<3 upto 2<3 upto 3<4 upto 2<3 upto 5<6 upto 2<3 
1.4 T-N Removal Efficiency, % 10-20 10-20 70-80 10-20 70-80 10-20 
2.0 Performance After Tertiary Treatment 

      
2.1 Effluent BOD, mg/L <10 <10 <10 <10 <10 <10 
2.2 Effluent SS, mg/L <5 <5 <5 <5 <5 <5 
2.3 Effluent NH3N, mg/L <1 <1 <1 <1 <1 <1 
2.4 Effluent TP, mg/L <0.5 <0.5 <0.5 <0.5 <0.5 <0.5 
2.5 Effluent Total Coliforms, MPN/100 mL 10 10 10 10 10 10 
3.0 Capital cost 

      
3.1 Average Capital Cost (Secondary Treatment), `. Lacs/MLD 68.00 68.00 75.00 68.00 300.00 23.00 
3.2 Average Capital Cost (Tertiary Treatment), `. Lacs/MLD 40.00 40.00 40.00 40.00 

 
40.00 

3.3 Total Capital Cost (Secondary + Tertiary) `. Lacs/MLD 108.00 108.00 115.00 108.00 300.00 63.00 
3.4 Civil Works, % of total capital costs 60.00 40.00 30.00 65.00 20.00 90.00 
3.5 E & M Works, % of total capital costs 40.00 60.00 70.00 35.00 80.00 10.00 
4.0 Area Requirements 

      
4.1 Average Area, m2 per MLD 

Secondary Treatment + Secondary Sludge Handling 900.00 450.00 450.00 1000.00 450.00 6000.00 

4.2 Average Area, m2 per MLD 
Tertiary Treatment + Tertiary Sludge Handling 100.00 100.00 100.00 100.00 0.00 100.00 

4.3 Total Area, m2 per MLD  
Secondary + Tertiary Treatment 1000.00 550.00 550.00 1100.00 450.00 6100.00 

 

Sludge Treatment:         * Thickener + Centrifuge;    ** Drying 

Process Type        :         
 a Aerobic;         

b
 Anaerobic-Aerobic;           

c
 Anoxic/Anaerobic-Aerobic 

 

 



6 

S. No. Assessment Parameter/Technology ASP*,a MBBR*,c SBR*,a UASB+ASP*,b MBR*,a WSP**,b 
5.0 Operation & Maintenance Costs 

      
5.1 Energy Costs (Per MLD) 

      
5.1.1 Avg. Technology Power Requirement, kWh/d/MLD 

Secondary Treatment + Secondary Sludge Handling 180.00 220.00 150.00 120.00 300.00 2.00 

5.1.2 Avg. Technology Power Requirement, kWh/d/MLD 
Tertiary Treatment + Tertiary Sludge Handling 1.00 1.00 1.00 1.00 1.00 1.00 

5.1.3 Avg. Non-Technology Power Req., kWh/d/MLD  
Secondary Treatment 4.50 2.50 2.50 4.50 2.50 2.50 

5.1.4 Avg. Non-Technology Power Req., kWh/d /MLD  
Tertiary Treatment 0.20 0.20 0.20 0.20  0.20 

5.1.5 Total Daily Power Requirement (avg.), kWh/d /MLD  185.70 223.70 153.70 125.70 302.50 5.70 

5.1.6 Daily Power Cost (@` 6.0 per KWh), `. /MLD/h  
(Including Standby power cost) 46.43 55.93 38.43 31.43 75.93 1.43 

5.1.7 Yearly Power Cost, `. lacs pa/MLD 4.07 4.90 3.37 2.75 6.65 0.49 
5.2 Repairs cost  (Per MLD) 

      5.2.1 Civil Works  per Annum, as % of  Civil Works Cost 3.00 3.00 3.00 3.00  3.00 
5.2.2 E&M  Works,  as % of E&M Works Cost  1.00 1.00 1.00 1.00  1.00 
5.2.3 Civil Works Maintenance, `. Lacs pa /MLD 1.94 1.30 1.04 2.11  1.70 
5.2.4 E & M Works Maintenance, `. Lacs pa/MLD 0.43 0.65 0.81 0.38  0.06 
5.2.5 Annual repairs costs, `. Lacs pa/MLD 2.38 1.94 1.84 2.48 

 
1.76 

5.3 Chemical Cost (Per MLD) 
      

5.3.1 Recurring Chemical/Polymer Costs, `. Lacs pa/MLD  
Secondary Treatment 0.40 0.40 0.40 0.40  0.00 

5.3.2 Recurring Chemical, `. Lacs pa/MLD 
(Alum, Chlorine, Polymer) Costs, Tertiary Treatment 4.00 4.00 2.00 5.00  6.00 

5.3.3 Other Chemical Cost, `. Lacs pa/MLD 0.90 0.90 0.90 0.90  1.20 
5.3.4 Total Chemical Cost, `. Lacs pa/MLD 5.30 5.30 3.30 6.30 

 
7.20 

5.4 Manpower Cost (Assuming 50 MLD Plant) 
      5.4.1 Manager, `. pa (1 No.) 3.60 3.60 3.60 3.60 

 
3.60 

5.4.2 Chemist/Engineer, `. pa   (1 No.) 3.60 3.60 3.60 3.60  3.60 
5.4.3 Operators, `.  Pa  (@`. 12000 pm) 8.64 5.76 4.32 8.64 

 
4.32 

5.4.4 Skilled technicians, `. pa  (@`. 10000 pm) 7.20 4.80 3.60 7.20  1.20 
5.4.5 Unskilled personnel, `. pa  (@`. 7000 pm) 5.04 2.88 2.16 5.04 

 
8.64 

5.4.6 Total Salary Costs, `. Lacs pa 28.08 20.64 17.28 28.08  21.36 
5.4.7 Benefits (50% of total salary), `. Lacs pa 14.04 10.32 8.64 14.04 

 
10.68 

5.4.8 Salary + Benefits, `. Lacs pa 42.12 30.96 25.92 42.12  32.04 
5.4.9 Total annual O&M costs, `. Lacs pa 629.26 638.11 451.22 618.96 832.55 504.86 



7 

S. No. Assessment Parameter/Technology ASP*,a MBBR*,c SBR*,a UASB+EA*,b MBR*,a WSP**,b 
6.0 NPV (2010) of Capital + O&M Cost for 15 years, `. Lacs 14838.92 14971.67 12518.32 14684.42 27488.27 10722.96 

 
Present (2010) Treatment Cost, paisa/L 0.54 0.55 0.46 0.54 1.00 0.39 

7.0 Average Capital Cost, `. Lacs/MLD 
upto Secondary Treatment 68.00 68.00 75.00 68.00 

 
23.00 

7.1 Yearly Power Cost, `. lacs pa/MLD 
upto Secondary Treatment  4.04 4.87 3.34 2.73 

 
0.10 

7.2 Annual Repairs Cost, `. Lacs pa/MLD 
upto Secondary Treatment 1.50 1.22 1.16 1.56 

 
1.11 

7.3 Annual Chemical Cost, ` Lacs pa/MLD 
upto Secondary Treatment 0.85 0.85 0.85 0.85 

 
0.60 

7.4 Manpower Cost, `. Lacs pa 
for 50 mld plant upto secondary treatment 33.70 24.77 20.74 33.70 

 
25.63 

7.5 Total Annual O&M Costs, `. Lacs pa 
upto Secondary Treatment 353.02 372.11 288.15 290.72 

 
116.09 

7.6 NPV (2010) of Capital + O&M Cost for 15 years, `. Lacs 
upto Secondary Treatment  8695.35 8981.58 8072.24 7760.85 

 
2891.39 

7.7 Present (2010) Treatment Cost, paisa / L 
upto Secondary Treatment 0.32 0.33 0.29 0.28  0.11 

 

Sludge Treatment:         * Thickener + Centrifuge;    ** Drying 

Process Type        :         
 a Aerobic;         

b
 Anaerobic-Aerobic;           

c
 Anoxic/Anaerobic-Aerobic 

1. No Sludge Drying Beds.  However can be provided to cater 25 % of 
sludge dewatering under emergency conditions 

2. No FPU after UASB, only Extended Aeration (EA Process) 
3. UASB not Recommended for influent SO4> 25 mg/L 
4. No Biological Phosphorus Removal, Coagulants are necessary 
5. No Energy Recovery system recommended only if BOD <250 mg/L 
6. Less than 5h HRT MBBR is not acceptable 
7. Less than 14 h HRT SBR is not acceptable for plants with peak factor 

2.5 
8. Repair + Chemical + Manpower Cost of MBR is `. 500 Lac per 50 MLD 

9. O&M of MBR includes all chemical (Cleaning, Polymer etc.,) cost 
10. Capital cost of MBR includes membrane replacement cost for 15 

years 
11. All WSP,s should have mechanical pretreatment works (All types of 

screens & Grit chambers) 
12. SBR data is based on data collected from working Indian SBR with bio 

selector, OUR control, RAS, Nitrogen removal 
13. Manpower cost is assumed to be 20 percent less for treatment only 

upto secondary stage 

ASP : Activated Sludge Process 

MBBR  : Moving Bed Biological Reactor 
SBR   : Sequential Batch Reactor 

UASB : Upflow Anaerobic Sludge Blanket 

EA : Extended Aeration 
MBR : Membrane Bio Reactor 

WSP : Waste Stabilization Pond 



8 
 

Exhibit 1:    Assessment of Technology Options for Sewage Treatment in the Ganga River Basin 

Criteria ASP UASB+ASP SBR MBBR MBR WSP 
Performance in Terms of Quality of Treated Sewage 

Potential of Meeting the RAPs TSS, BOD, and COD Discharge Standards       
Potential of Total / Faecal Coliform Removal       
Potential of DO in Effluent       
Potential for Low  Initial/Immediate Oxygen Demand       
Potential for Nitrogen Removal (Nitrification-Denitrification)       
Potential for Phosphorous Removal       

Performance Reliability       

Impact of Effluent Discharge 
Potential of No Adverse Impact on Land       
Potential of No Adverse Impact on Surface Waters       
Potential of No Adverse Impact on Ground Waters       

Potential for Economically Viable Resource Generation 
Manure / Soil Conditioner       
Fuel       

Economically Viable Electricity Generation/Energy Recovery       

Food       

Impact of STP 
Potential of No Adverse Impacts on Health of STP Staff/Locals       
Potential of No Adverse Impacts on Surrounding  Building/Properties       

Potential of Low Energy Requirement       

Potential of Low Land Requirement       

Potential of Low Capital Cost       

Potential of Low Recurring Cost       

Potential of Low Reinvestment Cost        

Potential of Low Level of  Skill in Operation       

Potential of Low Level of  Skill in Maintenance       

Track Record       

Typical Capacity Range, MLD All Flows All Flows All Flows Smaller Smaller All Flows 
 

Low Medium High Very High 
 

ASP : Activated Sludge Process 
MBBR  : Moving Bed Biological Reactor 

SBR   : Sequential Batch Reactor 

UASB : Upflow Anaerobic Sludge Blanket 
EA : Extended Aeration 

MBR : Membrane Bio Reactor 

WSP : Waste Stabilization Pond 



9 
 

6. Sludge Management 
The sludge dewatering should be done using thickener followed by filter press or 
centrifuge or any other equivalent mechanical device. Sludge drying beds (SDB) should 
be provided for emergency only. SDBs should be designed only for 25% of the sludge 
generated from primary and secondary processes. The compressed sludge should be 
converted into good quality manure using composting and/or vermi-composting 
processes. Energy generation through anaerobic digestion of sludges in the form of 
biogas and subsequent conversion to electrical energy as of now is viable only when 
sewage BOD > 250 mg/L. Single fuel engines should be used for conversion of biogas to 
electrical energy. Hazardous sludge, if any should be disposed of as per the prevailing 
regulations.  
 

7. Flow Measurement 
Flow measuring devices should be installed after the Stage I Treatment as well as at the 
outlet of the sewage treatment plant. These flow devices should be of properly 
calibrated V notch with arrangements for automatic measurement of head. Additional 
electronic or other type of flow meters may also be installed. Arrangements should be 
made for real time display of measured (both current and monthly cumulative) flows at 
prominent places. 
 

8. Bioassay Test 
The bioassay test is gaining importance in wastewater treatment plant design and 
operation as the whole effluent toxicity (WET) test. This test uses a standard species of 
aquatic life forms (like fish, algae) as a surrogate to measure the effect of the effluent on 
the receiving stream. The flow-through method employing continuous sampling is 
recommended for on-site tests. 

 Flow rate (retention time): For a flow-through system, the USEPA Manual for Acute 
Toxicity Test of Effluents (USEPA, 2002) specifies that the flow rate through the 
proportional dilutor must provide for a minimum of five 90% replacements of water 
volume in each test chamber every 24 h (i.e. a retention time of 4.8 h) (see Figure 3). 
This replacement rate should provide sufficient flow to maintain an adequate 
concentration of dissolved oxygen (DO). This implies a maximum HRT of 5.3 h (i.e. 
0.9V/Q = 4.8) for a flow-through system. Therefore, a flow-through pond with a 
maximum HRT of 5 h for 100% exposure is recommended for bioassay test of 
tertiary-treated effluent.  

 Total flow requirement: 10% of the flow (subjected to maximum 1 MLD) is required 
to pass through the bioassay pond. 

 
 



10 
 

 
Figure 3: Approximate times required to replace water in test chambers in flow-through tests 

(For Example: For a chamber containing 4 L, with a flow of 2 L/h, the above graph 
indicates that 90% of the water would be replaced every 4.8 h. The same time period, 
such as hours, must be used on both axes, and the same unit of volume, such as liters, 
must be used for both volume and flow (Adapted from USEPA, 2002)  

 
 Depth of flow-through system or pond: The depth of the flow-through bioassay pond 

should be within 1.5 to 2.5 m based on an equivalent system of wastewater-fed fish 
pond (aquaculture) (Costa-Pierce, 1998; Hoan and Edwards, 2005).  

 Test organisms: In the bioassay pond, locally found fish, algae and daphnia should be 
inhabited in the bioassay pond. USEPA (2002) and APHA et al. (1995) have 
recommended following freshwater fish species when fish is the preferred form of 
aquatic life/test organism:  
1. Oncorhynchus mykiss (rainbow trout) and Salvelinus fontinalis (brook trout) 
2. Pimephales promelas (fathead minnow) 
3. Lepomis macrochirus (Bluegill sunfish) 
4. Ictalurus punctatus (Channel catfish) 
 
Based on above, following equivalent fish species are recommended under Indian 
conditions. 
1. Puntias stigma 
2. Puntias sophore 
3. Anabas 
4. Chela bacalia 
5. Puntias ticto and 
6. Colisa faciatus 

 

1

10

100

0.1 1 10 100

T
im

e 
fo

r 
P

ar
ti

al
 R

ep
la

ce
m

en
t,

 H
o

u
rs

Volume of Water in Tank / Flow of Water per Hour

99% Replacement 95% Replacement 90% Replacement

75% Replacement 50% Replacement

0.4

4

40

4 40



11 
 

Other freshwater fish species like Gambusia affinis (mosquito fish) can also be 
considered. Daphnia pulex and D. magna (daphnids), Selenastrum sp., Scenedesmus 
aculeala, Scenedesmus guadacanda are also recommended similar to the 
recommendations made by USEPA (2002) for bioassay test.  

 Stocking density and number of test organisms: For flow-through tests, the live 
weight of test organisms in the system must not exceed 7.0 g/L (i.e. 7.0 kg/m3) of 
volume at l5°C, or 2.5 g/L (i.e. 2.5 kg/m3) at 25°C (USEPA, 2002). A minimum of 20 
organisms of a given species are required for the test. 

 Feeding requirement: Considering the bioassay of tertiary-treated sewage effluent 
and fish as the preferred form of aquatic life/test organism, 32% protein feed at 1% 
of the stocking biomass/d in two daily slots (preferably morning and evening) with a 
floating system need to be fed (Costa-Pierce, 1998). The feeding regime for fish 
mentioned in USEPA (2002) can also be adopted. 

 Aeration and oxygen requirements: Sufficient DO (4.0 mg/L for warm water species 
and 6.0 mg/L for cold water species) should be maintained in the pond for proper 
environment for test organisms. The DO depletion is not a problem in case of a flow-
through system because aeration occurs as the water pass through the system. If DO 
decreases to a level that would be a source of additional stress, the turnover rate of 
the water volume must be increased (i.e. the HRT of the system must be decreased) 
sufficiently to maintain acceptable DO levels (USEPA, 2002). Alternatively fountain or 
cascade aeration arrangements may be provided. 

 Requirement of Dechlorination: Dechlorinated effluent only should be passed 
through the bioassay pond. If the effluent from the STP is chlorinated, the total 
residual chlorine in the effluent should be non-detectable after dechlorination. 

 Bioassay test acceptability criterion: No mortality (100% survival) of test organisms 
under any condition. 

 

 
 
 
 

Salient Features of Recommended STPs 
 Continuous measurement of flow at the inlet and outlet 
 Excellent preliminary treatment 
 Treatment up to tertiary level 
 Online bioassay test 
 Designed and built as modular units 
 Pumping and STPs to be taken together for contracting/bidding   

 



12 
 

9. Justification for Recommending Tertiary Treatment 
and Zero Liquid Discharge  

The trends in water quality of river Ganga based on the past 25 years of data on more 
than 70 station spread over entire course of the river reveals that coliform and fecal 
coliform levels are of main concern (refer Report No 023_GBP_IIT_EQP_ANL_01 Ver 
1_June 2012). Further, this report reveals that for control of coliforms, disinfection of 
treated wastewater is essential. However, no disinfection method is found to be 
effective in reducing coliform levels from secondarily treated wastewater. As such it is 
essential to have tertiary treatment for any disinfection method to be very effective 
(refer Report No 023_GBP_IIT_EQP_ANL_01 Ver 1_June 2012). Also, tertiary treatment 
of wastewater improves chances of reuse and recycle, and hence recovering the 
expenditure on sewage treatment. There are many examples of reuse and recycle of 
treated wastewater world wide as well as in India (refer Report No 
012_GBP_IIT_EQP_SOA_01 Ver 1_June 2011). Considering this it is recommended that 
sewage be treated to tertiary level and reused instead of discharging into the river in a 
time bound manner to reduce abstraction of river water and exploitation of ground 
water. 

 
  



13 
 

References 
APHA, AWWA, WEF (1995) Standard Methods for the Examination of Water and 
Wastewater, 19th ed. American Public Health Association, American Water Works 
Association, Water Environment Federation, Washington, DC. 

Arceivala, S. J. and Asolekar, S. R.  (2006)  Wastewater Treatment for Pollution Control  
(3rd Edition), McGraw Hill Education (India) Pvt. Ltd., New Delhi   

Asolekar, S. R. and Gopichandran, R.  (2005) Preventive Environmental Management – 
An Indian Perspective”, Foundation Books Pvt. Ltd., New Delhi (the Indian associate of 
Cambridge University Press, UK)   

Costa-Pierce, B.A. (1998) Preliminary investigation of an integrated aquaculture - 
wetland ecosystem using tertiary-treated municipal wastewater in Los Angeles County, 
California. Ecol. Eng. 10, 341–354. 

Hoan, V.Q., Edwards, P. (2005) Wastewater reuse through urban aquaculture in Hanoi, 
Vietnam: Status and prospects, in: Costa-Pierce, B.A., Desbonnet, A., Edwards, P. (Eds.), 
Urban Aquaculture, CABI Publishing, Wallingford, UK, pp. 103–117. 

Kumar, R.  (2010)  Draft Unpublished Report entitled:  Status of Sewage Wastewater and 
Technology Review In India, NEERI Zonal Office, Mumbai 

Tare, V. and Bose, P. (2009) Compendium of Sewage Treatment Technologies,  National 
River Conservation Directorate, Ministry of Environmental and Forests, Government of 
India 

USEPA (2002) Methods for Measuring the Acute Toxicity of Effluents and Receiving 
Waters to Freshwater and Marine Organisms. Fifth ed. EPA-821-R-02-012. Washington 
DC, U.S.A. 

  



14 
 

Appendix I: Exhibits on Options for  
Secondary Treatment 

 

Exhibit 1:    ASP - Conventional Activated Sludge Process 
 

 
Schematic Diagram of a Conventional Activated Sludge Process 

 
Activated Sludge Process (ASP) is a suspended growth aerobic process. It is provided 
with primary clarifier to reduce the organic load in biological reactor (aeration basin). 
About 40% of organic load is intercepted in primary clarifier in the form of sludge, 
decreasing the loading in the aeration tank. Detention period in aeration tank is 
maintained between 4-6 h. After aeration tank, the mixed liquor is sent to secondary 
clarification where sludge and liquid are separated. A major portion of the sludge is re-
circulated and excess sludge is sent to a digester. 

Sludge generated in primary clarifier and excess sludge from secondary clarifier are not 
matured, digestion of such sludge is essential before disposal. In anaerobic sludge 
digestion, such sludge produces biogas which can be used for power generation by gas 
engines. Generated power can be used for operation of plant.  

Merits  
 Good process flexibility 
 Reliable operation 
 Proven track record in all  plant sizes 
 Less land requirements 
 Low odor emission  
 Energy production 
 Ability to withstand nominal changes in water characteristics 

Demerits 
 High energy consumption 
 Skilled operators needed 
 Uninterrupted power supply is required 
 Requires sludge digestion and drying  
 Less nutrient removal 

PST Influent Effluent 
Aeration 

Tank Secondary 
Clarifier 

Returned Sludge Excess Sludge 



15 
 

Exhibit 2:    MBBR - Moving Bed Biofilm Reactor 

 
Schematic Diagram of a Moving Bed Bio-Reactor 

 
Moving Bed Biofilm Reactor is an aerobic attached biological growth process. It does not 
require primary clarifier and sludge recirculation. Raw sewage, after screening and de-
gritting, is fed to the biological reactor. In the reactor, floating plastic media is provided 
which remains in suspension. Biological mass is generated on the surface of the media. 
Attached biological mass consumes organic matter for their metabolism. Excess 
biological mass leaves the surface of media and it is settled in clarifier. Usually a 
detention time of 5 to 12 h is provided in the reactors. 

MBBR were initially used for small sewage flow rates and because of less space 
requirement. In large plant, media quantity is very high and it requires long shut down 
period for plant maintenance. In fact, it may not be successful for large capacity plants. 
Moreover the plastic media is patented and not available in the open market, leading to 
single supplier conditions which limit or deny price competition. In addition, due to very 
less detention time and other engineering factors, functional Moving Bed Biofilm 
Reactor in India do not produce acceptable quality effluent.  

Merits  
 Moving Bed Biofilm Reactor needs less space since there is no primary 

clarifier and detention period in reactor is generally 4-5 h.   
 Ability to withstand shock load with equalization tank option 
 High operator oversight is not required 

Demerits 
 High operating cost due to large power requirements 
 Not much experience available with larger capacity plants (>1.5 MLD) 
 Skilled operators needed 
 No energy production 
 Effluent quality not up to the mark in India 
 Much less nutrient removal 
 Designed criteria not well established 

 

 

Influent 
MBBR I MBBR II 

 

Air Blower 

Secondary 
Clarifier 

Excess Sludge 

Effluent 



16 
 

Exhibit 3:    SBR - Sequencing Batch Reactor 

 

Schematic Diagram of a Sequencing Batch Reactor (A Continuous Process “In Batch”) 
 

It is a fill-and-draw batch aerobic suspended growth (Activated Sludge) process 
incorporating all the features of extended aeration plant. After screening and de-gritting, 
sewage is fed to the batch reactor. Reactor operation takes place in certain sequence in 
cyclic order and in each cycle, following operations are involved 

 Anoxic Filling tank 
 Aeration 
 Sedimentation/clarification 
 Decantation 
 Sludge withdrawal 

A number of large-scale plants exist around the world with several years of continuous 
operation. In India also, there are large scale plants operating efficiently since more than a 
year. Hundreds of full-scale plants operated on Sequencing Batch Reactor Technology are 
under successful operation in Japan. Some parts are patented and not available in the open 
market, leading to single supplier conditions which limit or deny price competition. 

Merits  
 Excellent effluent quality 
 Smaller footprint because of absence of primary, secondary clarifiers and digester 
 Recent track record available in large applications in India also 
 Biological nutrient (N&P) removal 
 High degree of coliform removal 
 Less chlorine dosing required for post disinfection 
 Ability to withstand hydraulic and organic shock loads 

Demerits 
 Comparatively high energy consumption 
 To achieve high efficiency, complete automation is required 
 Highly skilled operators needed 
 No energy production 
 Uninterrupted power supply required  



17 
 

Exhibit 4: UASB+ASP - Upflow Anaerobic Sludge Blanket Followed by Activated Sludge 
Process 

 

 
Schematic Diagram of an Upflow Anaerobic Sludge Blanket Process followed by ASP 

 
It is an anaerobic process in which influent wastewater is distributed at the bottom of 
the UASB reactor and travels in an up-flow mode through the sludge blanket. Critical 
components of UASB design are the influent distribution system, the gas-liquid-solid 
separator (GLSS) and effluent withdrawal design.  Compared to other anaerobic 
processes, UASB allows the use of high hydraulic loading. 

Merits 
 Relatively simple operation and maintenance 
 No external energy requirement and hence less vulnerable to power cuts 
 No primary treatment required 
 Energy production possible but generally not achieved 
 Low sludge production 
 No special care or seeding required after interrupted operations 
 Can absorb hydraulic and organic shock loading 

Demerits 
 Post treatment required to meet the effluent standard 
 Anoxic effluent exerts high oxygen demand 
 Large Land requirement  
 More man-power require for O&M 
 Effluent quality is not up to the mark and poor fecal and total coliform 

removal 
 Foul smell and corrosion problems around STP area 
 High chlorine dosing required for disinfection.  
 Less nutrient removal  

Effluent 
Aeratio
n Tank 

Returned Sludge 

Secondary  
Clarifier 

UASB Influent 

Sludge 

Gas 

Excess Sludge 



18 
 

Exhibit 5:    MBR - Membrane Bioreactor 
 

 
Schematic Diagram of a Membrane Bioreactor 

 
It is a biological reactor with a suspended biomass. The solid-liquid separation in 
membrane bioreactor is achieved by a microfiltration membrane with pore sizes ranging 
from 0.1 to 0. 4 µm. No secondary clarifier is used and has the ability to operate at high 
MLSS concentrations. Membranes are patented and not available in the open market, 
leading to single supplier conditions which limit or deny price competition. 

Merits 
 Low hydraulic retention time and hence low foot print (area) requirement 
 Less sludge production 
 High quality effluent in terms of low turbidity, TSS, BOD and bacteria 
 Stabilized sludge 
 Ability to absorb shock loads  

Demerits 
 High construction cost 
 Very high operation cost 
 Periodic cleaning and replacement of membranes 
 High membrane cost  
 High automation 
 Fouling of membrane   
 No energy production 

 
  

Influent 

Effluent 

Anoxic  
Zone 

Mixed Liquid 
recirculation pump 

BIOREACTOR 

Aeration  Air Scour Blower 

Permeate  
Waste Sludge 

Mixed Liquid Recycle 

Membrane  
Module 



19 
 

Exhibit 6:    WSP - Waste Stabilization Pond (Combination of Anaerobic 
and Aerobic Pond) 

 

 
Schematic Diagram of a Waste Stabilization Pond 

 

Sewage is treated in a series of earthen ponds. Initially after screening and de-gritting it is 
fed to an anaerobic pond for initial pretreatment; depth of anaerobic pond is usually 3 to 3.5 
m; as a result the lower section of pond does not get oxygen and an anaerobic condition is 
developed. BOD reduction takes place by anaerobic metabolism and gases like ammonia and 
hydrogen sulphide are produced creating odor problems. After reduction of BOD by 40% it 
enters the facultative/aerobic pond, which is normally 1 - 1.5 m in depth. Lesser depth 
allows continuous oxygen diffusion from atmosphere; in addition algae in the pond also 
produces oxygen.   

Though BOD at the outlet remains within the range, sometimes the effluent has green color 
due to presence of algae.  The algae growth can contribute to the deterioration of effluent 
quality (higher total suspended solids) from time to time. Moreover, coliforms removal is 
also in 1-2 log order. The operating cost of a waste stabilization pond is minimum, mostly 
related to the cost of cleaning the pond once in two to three years. A waste stabilization 
pond requires a very large land area and it is normally used for small capacity plant, 
especially where barren land is available.  

Merits  
 Simple to construct and operate and maintain 
 Low operating and maintenance cost 
 Self sufficiency, ecological balance, and economic viability is greater 
 Possible recovery of the complete resources 
 Good ability to withstand hydraulic and organic load fluctuations 

Demerits 
 Requires extremely large areas 
 Large evaporation loss of water 
 If liner is breached, groundwater is impacted 
 Effluent quality may vary with seasons 
 No energy production 
 Comparatively inferior quality of effluent 
 Less nutrient removal 
 High chlorine dosing for disinfection  
 Odor and vector nuisance 
 Loss of valuable greenhouse gases to the atmosphere 

Anaerobic pond 
HRT = 1 day 

Facultative pond 
HRT = 5 days 

Maturation ponds 
HRT = 3-4 days Influent 

Sludge storage lagoon 
and 

Sludge drying beds 

Aquaculture pond 
(HRT  >  12 days) 

(optional) 

Effluent 



20 
 

Exhibit 7:    CW - Constructed Wetlands 
 

Wetlands are natural processes similar to stabilization ponds. Wetlands are shallow 
ponds comprising of submerged plants and floating islands of marshy species. Natural 
forces including chemical, physical, biological and solar is involved in the process to 
achieve wastewater treatment. Thick mats of vegetation trap suspend solids and 
biological process takes place at the roots of the plants. It produces the desired quality 
of treated sewage but land requirement is very high, though it is less compared to waste 
stabilization pond. Running cost is comparatively low. 

Wetland process have not yet established compared to other processes. There are two 
types of systems; surface and subsurface distribution of sewage. The type of vegetation 
grown varies, in some cases there is regular tree cutting and plantation as a part of 
maintenance work. Plants like Typha, Phragamites, Kattail can be used in India. Another 
type of wetlands use a plant called duckweed for treatment. This weed has a very fast 
metabolic rate and absorbs pollutants very quickly.  
Merits  

 Simple to construct and operate and maintain 
 Low operating and maintenance cost 
 Self sufficiency, ecological balance, and economic viability is greater 
 Possibility of complete resource recovery 
 Good ability to withstand hydraulic and organic load fluctuations 

Demerits 
 Requires large area 
 Large evaporation loss of water 
 Not easy to recover from massive upset 
 If liner is breached, groundwater is impacted 
 Effluent quality may vary with seasons 
 No energy production 
 No nutrient removal 
 Odor and vector nuisance 
 Loss of valuable greenhouse gases to the atmosphere 

 
 
 
 
 
 

 

 



Guidelines for
Sewage Collection, 
Treatment, 

Infrastructur

 
 
 
 
 
 
GRBMP : Ganga River Basin 

  
IIT 

Bombay 
IIT 

Delhi Guwahati

Indian Institutes of Technology

 

Guidelines for Implementation
Sewage Collection, Diversion, Pumping, 

 and Reuse (Sewage CDPTR)
Infrastructure in Class I Towns

 
 
 
 
 
 
 

  

MP : Ganga River Basin Management Plan
 

by 

    
IIT 

Guwahati 
IIT 

Kanpur 
IIT 

Kharagpur 
IIT 

Madras 

Indian Institutes of Technology 

Implementation of  
Diversion, Pumping, 

e CDPTR)  
in Class I Towns 

 

Management Plan 

 
 

  
IIT 

Roorkee 



 
 

 



i 

Preface 
 

In exercise of the powers conferred by sub-sections (1) and (3) of Section 3 of the 
Environment (Protection) Act, 1986 (29 of 1986), the Central Government has 
constituted National Ganga River Basin Authority (NGRBA) as a planning, financing, 
monitoring and coordinating authority for strengthening the collective efforts of the 
Central and State Government for effective abatement of pollution and conservation of 
the river Ganga. One of the important functions of the NGRBA is to prepare and 
implement a Ganga River Basin Management Plan (GRBMP).  
 
A Consortium of 7 Indian Institute of Technology (IIT) has been given the responsibility 
of preparing Ganga River Basin Management Plan (GRBMP) by the Ministry of 
Environment and Forests (MoEF), GOI, New Delhi.  Memorandum of Agreement (MoA) 
has been signed between 7 IITs (Bombay, Delhi, Guwahati, Kanpur, Kharagpur, Madras 
and Roorkee) and MoEF for this purpose on July 6, 2010. 
 
This report is one of the many reports prepared by IITs to describe the strategy, 
information, methodology, analysis and suggestions and recommendations in 
developing Ganga River Basin Management Plan (GRBMP). The overall Frame Work for 
documentation of GRB EMP and Indexing of Reports is presented on the inside cover 
page. 
 
There are two aspects to the development of GRBMP. Dedicated people spent hours 
discussing concerns, issues and potential solutions to problems. This dedication leads to 
the preparation of reports that hope to articulate the outcome of the dialog in a way 
that is useful. Many people contributed to the preparation of this report directly or 
indirectly. This report is therefore truly a collective effort that reflects the cooperation of 
[...]
capacities of 0.1 MGD  (0.379 MLD) or above that make reclaimed water available for reuse are there 
in the Florida state. These facilities have WWTF capacity totaling 2,287 MGD (8,668 MLD) and treated 
1,421 MGD (5,386 MLD) of domestic wastewater in 2009. These treatment facilities serve 433 reuse 
systems. Approximately 673 MGD (2,551 MLD) of reclaimed water from these facilities is reused for 
beneficial purposes. The total reuse capacity associated with these systems is 1,559 MGD (5,909 
MLD). Figure 7 shows the percentage of reclaimed water utilization by flow for each reuse type as per 
the Florida Water Reuse 2009 inventory. Irrigation of areas accessible to the public like residential 
areas, golf courses, athletic fields, parks, etc. represented about 56 percent of the 673 MGD (2,551 
MLD) of reclaimed water reused. Reclaimed water from these systems was used to irrigate 276,471 
residences, 533 golf courses, 873 parks, and 306 schools. Following public access areas, the next 
largest uses are industrial uses (14%) such as cooling water in power plants and groundwater recharge 
(13%). Most of the reclaimed water used for agricultural irrigation is used to grow feed, fiber, or other 
crops that are not for direct human consumption. Over 12,750 acres of edible crops on 75 farms are 
reported to be irrigated with reclaimed water. A demonstrative video on the Florida Water Reuse 
Program is available and can be viewed at: http://www.dep.state.fl.us/water/reuse/ 
 
In addition to the Florida Water Reuse Program, the Hazen and Sawyer in partnership with another 
national firm the Miami-Dade Water and Sewer Department are currently designing 21 MGD (79.6 
MLD) South District Water Reclamation Plant (SDWRP), the largest advanced wastewater reclamation 
plant of its kind in the State of Florida, for replenishment of the Biscayne Aquifer via rapid infiltration, 
in which the domestic wastewater that has been treated to meet drinking water standards percolates 
through the soil down to the groundwater level. The SDWRP is planned to upgrade the South District 
Wastewater Treatment Plant (SDWWTP) and will treat secondary effluent from the SDWWTP which 
adds High Level Disinfection (HLD) to the existing pure oxygen secondary treatment plant. The first 
step in the treatment process will be strainers followed by microfiltration (MF) or ultrafiltration (UF) 



 

18 

to minimize suspended solids from the secondary effluent. The RO treatment process at the SDWRP 
will remove organic carbon (TOC), total organic halides (TOX), and significantly reduce nitrogen and 
phosphorus to satisfy potable reuse and environmental application requirements. Microconstituents 
and emerging pollutants of concern (EPOC) will also be reduced in the final step of the process which 
includes advanced oxidation processes (AOP) like ultraviolet light (UV) application and hydrogen 
peroxide (H2O2) addition to form hydroxyl radicals (OH-) which oxidize most organic compounds.  

 
Table 3: Different Type of Reuse Systems under Florida Water Reuse Program 

Reuse System Type Reuse Activities 
Treatment and Disinfection 

Requirements 

Slow-rate land application systems; 
restricted public access 

 Irrigation of pastures, 
trees, feed, fodder, fiber, 
or seed crops  

Secondary treatment and 
basic disinfection 

Slow-rate land application systems; 
public access areas, residential 

irrigation, and edible crops 

 Residential, golf course, 
and other landscape 
irrigation 

 Toilet flushing 
 Fire protection 
 Dust control 
 Aesthetic features (ponds 

and fountains) 
 Irrigation of edible crops 

(direct contact only with 
crops that will be peeled, 
skinned, cooked, or 
thermally processed) 

Secondary treatment, 
filtration, and high-level 
disinfection 

Rapid-rate land application systems 
 Rapid Infiltration Basins 

(RIBs) 
 Absorption Fields 

Secondary treatment, basic 
disinfection, < 12 mg/L NO3-N 

Groundwater recharge and indirect 
potable reuse 

 Salinity barriers 
 Augmentation of surface 

waters 

Principal treatment and 
disinfection or full treatment 
and disinfection (depending 
on use) 

Industrial uses of reclaimed water 

 Cooling water 
 Wash water 
 Process water (not to 

include food processing 
for human consumption) 

Secondary treatment and 
basic disinfection (additional 
treatment may be needed to 
meet needs of a particular 
application) 

 



Figure 7: Reclaimed Water Utilization by Flow in Florida as per 

 
Reference:  
FDEP, 2007. Reuse of Reclaimed Water and Land Application: Rule 62
(FAC), Florida Department of Environmental Protection (FDEP)
http://www.dep.state.fl.us/legal/rules/wastewater/62

FDEP, 2010. 2009 Reuse Inventory, Florida Water Reuse Program, Florida Department of 
Environmental Protection (FDEP), September 2010. In Website: 
reuse/inventory.htm (Accessed on January 05, 2011).

Florida Council of 100, 2003. Improving Florida’
Sustaining Environmentally Sound Water S
Florida Council of 100, September 2003
waterreportfinal.pdf (Accessed on January 05, 2011).

Hazen and Sawyer, 2011. Wastewater Reuse Project Will Boost Florida’s Water Sustainability, 
and Sawyer, P.C., New York, USA, 2011. 
wastewater-reuse-project-will-boost

  

3.8 Singapore Water Reclamation Study (Newater Study), 
Singapore 

Title of Case Study: Singapore Water Reclamation Study (NEWater Study), Singapore

Type of Case Study: A joint initiative between the Public Utilities Board (PUB) and the 
Ministry of the Environment (ENV) of Singapore to demonstrate the suitability of using 
NEWater (advanced treated wastewater) as a source of raw water to supplement Singapore's 
water supply. 

Objective of Case Study: (i) To design, construct, commission and operat
reclamation plant for production of drinking water from wastewater for planned indirect 

Figure 7: Reclaimed Water Utilization by Flow in Florida as per Water Reuse 2009 Inventory

FDEP, 2007. Reuse of Reclaimed Water and Land Application: Rule 62-610 Florida Administrative Code 
(FAC), Florida Department of Environmental Protection (FDEP), 2007. 
http://www.dep.state.fl.us/legal/rules/wastewater/62-610.pdf (Accessed on January 05, 2011).

FDEP, 2010. 2009 Reuse Inventory, Florida Water Reuse Program, Florida Department of 
Environmental Protection (FDEP), September 2010. In Website: http://www.dep.state.fl.us/water/
reuse/inventory.htm (Accessed on January 05, 2011). 

, 2003. Improving Florida’s Water Supply Management Structure: Ensuring and 
Sustaining Environmentally Sound Water Supplies and Resources to Meet Current and Future Needs

, September 2003. In Website: http://www.fc100.org/reports/
(Accessed on January 05, 2011). 

Wastewater Reuse Project Will Boost Florida’s Water Sustainability, 
and Sawyer, P.C., New York, USA, 2011. In Website: http://www.hazenandsawyer.com/news/

boost-floridas-water-sustainability/ (Accessed on January 05, 2011).

Singapore Water Reclamation Study (Newater Study), 

Singapore Water Reclamation Study (NEWater Study), Singapore

A joint initiative between the Public Utilities Board (PUB) and the 
Ministry of the Environment (ENV) of Singapore to demonstrate the suitability of using 
NEWater (advanced treated wastewater) as a source of raw water to supplement Singapore's 

esign, construct, commission and operate an advanced water 
reclamation plant for production of drinking water from wastewater for planned indirect 

 

 
Water Reuse 2009 Inventory 

610 Florida Administrative Code 
2007. In Website: 

(Accessed on January 05, 2011).  

FDEP, 2010. 2009 Reuse Inventory, Florida Water Reuse Program, Florida Department of 
http://www.dep.state.fl.us/water/ 

s Water Supply Management Structure: Ensuring and 
upplies and Resources to Meet Current and Future Needs, 

http://www.fc100.org/reports/ 

Wastewater Reuse Project Will Boost Florida’s Water Sustainability, Hazen 
http://www.hazenandsawyer.com/news/ 

(Accessed on January 05, 2011). 

Singapore Water Reclamation Study (Newater Study), 

Singapore Water Reclamation Study (NEWater Study), Singapore 

A joint initiative between the Public Utilities Board (PUB) and the 
Ministry of the Environment (ENV) of Singapore to demonstrate the suitability of using 
NEWater (advanced treated wastewater) as a source of raw water to supplement Singapore's 

an advanced water 
reclamation plant for production of drinking water from wastewater for planned indirect 



 

20 

potable reuse (IPR), (ii) to conduct a Sampling and Monitoring Programme (SAMP) for 
comprehensive physical, chemical and microbiological sampling and analysis of reclaimed 
water to assess its suitability as a source of raw water for planned IPR, and (iii) to run a Health 
Effects Testing Programme (HETP) to complement the comprehensive SAMP to determine the 
safety of reclaimed water. 

Background of Case Study: Singapore has a population of 4.4 million people on an island with 
a land area of 700 km2. Low land area in combination with high population density lead to 
consider Singapore to be a water-scarce country. Increased water demand due to population 
and economic growth, environmental needs, change in rainfall, flood contamination of good 
quality water and over abstraction of groundwater are all factors that continue to create 
water shortage problems. Singapore had a long-term agreement with the Malaysian 
Government to import water to meet its ever increasing water demand of 350 MGD (1,3266 
MLD) at a price of less than one Singapore cent per 3,785 L. Due to the conflict related to the 
price for importing water from Malaysia, Singapore decided to embark on a water 
reclamation programme in order to ensure self-sufficiency in water.  

Salient Features: Singapore has a unique political driver to ensure that its water consumption 
becomes self-sufficient by promoting wastewater reuse and will not have to rely on sources 
from Malaysia. In order to become self-sufficient in water and to promote wastewater reuse 
as an alternative source of raw water, The Public Utilities Board (PUB), a Government-owned 
utility for managing the country’s entire water cycle in association with the Ministry of the 
Environment (ENV) of Singapore initiated a Water Reclamation Study (NEWater Study) in 
1998. The NEWater Plant is a 10,000 m3/d advanced water reclamation plant employing 
state-of-the-art dual-membrane (microfiltration and reverse osmosis) and UV disinfection 
treatment process train. The NEWater Plant treatment process train is shown in Figure 8.  
 
 
 
 
 
 
 
 
 
 

Figure 8: Treatment Process Flow Diagram of the NEWater Reclamation Plant, Singapore  
 

This NEWater plant was built on a compact site downstream of the Bedok Water Reclamation Plant 
(WRP) (formerly known as Bedok Sewage Treatment Works) as the Bedok WRP receives more than 
95% of its wastewater from domestic sources and commenced its operation in May 2000. The 
NEWater plant receives clarified secondary effluent as feed water from an activated sludge process 
with typical characteristics: 10 mg/L BOD5, 10 mg/L TSS, 6 mg/L NH4

+-N and 400 to 1,600 mg/L total 
dissolved solids (TDS) including 12 mg/L of total organic carbon (TOC). The secondary effluent is first 

Secondary 
Effluent Microfiltration 

Reverse 
Osmosis 

Reverse 
Osmosis 

NEWater 



 

21 

subjected to micro-screening (0.3 mm) followed by microfiltration (MF) (pore size: 0.2 µm) for 
removal of fine solids and particles, and then demineralization in two parallel 5,000 m3/d (5 MLD) 
reverse osmosis (RO) trains fitted with thin-film aromatic polyamide composite membranes 
configured for 80 to 85% recovery in a three-stage array. The RO permeate is disinfected by ultraviolet 
irradiation using three UV units in series equipped with broad-spectrum medium pressure UV lamps 
delivering a minimum design total UV dosage of 60 mJ/cm2 as the final step. In order to control the 
rate of biofouling in the membrane systems, chlorine is added at two points before and after MF. The 
end product of the reclamation plant is called NEWater. Table 4 presents and compares the original 
plant design criteria against actual plant performance (monthly averages) since operation in May 
2000. NEWater is considered to be safe for potable use as it is evaluated by the comprehensive SAMP 
and meets the stringent requirements of the USEPA’s National Primary and Secondary Drinking Water 
Standards and the WHO’s Drinking Water Quality Guidelines. Also, the findings from the HETP 
confirms that exposure to or consumption of NEWater does not have carcinogenic (cancer causing) 
effect on the mice and fish, or estrogenic (reproductive or developmental interference) effect on the 
fish. The average unit power consumption at NEWater Plant varies in the range of 0.7 to 0.9 kWh/m3. 
The successful operation of the NEWater Reclamation Plant is a good example of the unique political 
will and the government initiative to drive and promote wastewater as an alternative source of water 
in order to address the country’s water scarcity challenge.   
 

Table 4: Design Specifications against the Actual Performance of NEWater Reclamation Plant 

Parameter Design Specification Actual Performance 

pH None 5.9 

TOC Removal (%) > 97 > 99 

NH4
+-N Removal (%) > 90 > 94 

TDS Removal (%) > 97 > 97 

MF Filtrate Turbidity (NTU) ≤ 0.1 ≤ 0.1 

 
The outcome of the NEWater Reclamation Plant led the PUB to embark on new initiatives to supply 
NEWater to industries for non-potable use. Towards the new initiatives for wastewater reclamation, 
the PUB in association with the Vivendi Water Systems Asia set up a 40,000 m3/d dual-membrane high 
grade water reclamation plant (HGWRP) at Kranji, Singapore and the plant started operation at the 
end of December 2002. The plant is designed to allow future expansion of capacity up to 72,000 m3/d. 
The plant combines Memcor’s CMF-S (Microfiltration) with Reverse Osmosis (RO) and UV to produce 
high purity water from secondary effluent. The CMF-S Submerged Continuous Microfiltration process 
combines Memcor’s proven pressurized CMF product know-how with a submerged configuration to 
achieve increased product scale and improved operating economies. The multiple barrier approach in 
the plant ensures pathogen removal in wastewater. The main unit processes in the plant include: 

 Secondary effluent pumping combined with chlorine dosing and equalization tank; 
 Microfiltration: 6 units of 480S10T CMF-S cells; 
 Filtered water storage combined with chlorine dosing; 
 5 units of two-stage (49 vessels 1st stage, 24 vessels 2nd stage, 7 elements/vessel) RO trains; 
 3 units of UV irradiation for disinfection; and 
 Product water storage and pumping combined with pH and chlorine control. 



 

22 

 

Reference:  
Durham, B., Koh, W.K., Thompson, G., Biltoft, B., 2002, Membrane Filtration - An Effective 
Pretreatment to RO in Water Reclamation Experience in the Municipal & Industrial Sectors, In: 
Proceedings of the Water / Wastewater Management Conference, November 20-21, 2002, Shangri-la 
Hotel, Singapore. 

Singapore Public Utilities Board (PUB), 2002, Singapore Water Reclamation Study: Expert Panel Review 
and Findings Report, Singapore Public Utilities Board (PUB), June 2002. In Website: 
http://www.pub.gov.sg/water/newater/NEWaterOverview/Documents/review.pdf (Accessed on April 
12, 2011). 

Thompson, M., Powell, D, 2003, Case Study – Kranji High Grade Water Reclamation Plant, Singapore, 
In: Proceedings of the IMSTEC ’03, September 2003, Sydney, Australia. 

 

3.9 Wastewater Treatment Recycling Plants, Bangalore Water 
Supply and Sewerage Board (BWSSB), India 

Title of Case Study: Wastewater Treatment Recycling Plants (60 MLD Vrishabhavathy Valley 
TTP; 10 MLD Yelahanka TTP), Bangalore Water Supply and Sewerage Board (BWSSB), India 
Type of Case Study: Reuse of municipal and industrial wastewaters for non-potable and 
industrial uses. 

Objective of Case Study: Recycling and reuse of wastewater in order to meet the water 
demands of ever growing population of Bangalore city in view of limited water resource and 
to reduce the high energy cost for pumping of water from Cauvery River. 

Background of Case Study: Bangalore city has limited raw water resources to meet its water 
demands for ever growing population. City is almost completely depending on the Cauvery 
River, located more than 100 km away from the city for its requirements. The pumping of 
water from the river for water supply involves an exorbitantly high energy costs. In view of 
extremely finite source of raw water and high energy cost for pumping of water, the recycling 
and reuse of wastewater becomes absolutely imperative in Bangalore city and prompted the 
Bangalore Water Supply and Sewerage Board (BWSSB) to undertake a major initiative 
towards the recycling of wastewater. The BWSSB planned and established the two tertiary 
treatment plants (TTPs) in Bangalore at Yelahanka (capacity: 10 MLD) and another at 
Vrishabhavathy Valley (capacity: 60 MLD) for water recycling and reuse.  

Salient Features: The 10 MLD TTP with recycling facilities at Yelahanka with funding support 
from KUIDFC/HUDCO under Megacity scheme and through Indo-French protocol has been 
commissioned in May 2003 for the BWSSB. The Yelahanka TTP has three treatment stages, 
viz., primary treatment, secondary treatment and tertiary treatment. The collected 
wastewater from Yelahanka is initially subjected to primary stage treatment (screening, grits 
and grease removal), followed by the secondary stage using primary settling and activated 
sludge process. Tertiary filtration (using sand and gravel) along with coagulation with 
aluminium sulphate are provided to the effluent from the secondary stage for removal of 



 

23 

suspended solids. The chlorinated recycle water from the TTP is supplied to the ITC Ltd., 
Wheel and Axel Plant and the new International Devanahalli Airport to meet the non-potable 
water requirements. The characteristics of raw influent wastewater and tertiary treated 
effluent at the Yelahanka plant are shown in Table 5. Representative photographs of 10 MLD 
TTP at Yelahanka, Bangalore are presented in Figure 9.  

 
Table 5: Characteristics of Raw Wastewater and Tertiary Treated Effluent at Yelahanka TTP 

Parameter  Raw Wastewater  Treated wastewater  

pH  6.8 – 7.5  7.0 – 8.0  
Suspended solids (mg/L)  480  <5  
Turbidity (NTU)  N.A. <2  
BOD5 (mg/L)  380  <5  
Fecal coliform (MPN/100 ml)  N.A. <25  

 

 

 

 
 

 
Figure 9: Photographs of 10 MLD Tertiary Treatment Plant (TTP) at Yelahanka, Bangalore 

 
The BWSSB commissioned another 60 MLD capacity tertiary treatment plant (TTP) with 
recycling facilities at Vrishabhavathy Valley with funding support from KUIDFC/HUDCO under 
Megacity scheme and through Indo-French protocol in May 2003. The V. Valley TTP provides 
a combination of biological and physiochemical treatment to the secondary effluent from the 
existing 183 MLD STP based on conventional bio-filter near Kenchenahally. The treatment 
chain in the V. Valley TTP consists of trickling filter, DENSADEG high rate clarifier (combination 
flash mixer, lamella separators and counter current flow thickener), FLOPAC aerobic biological 
filtration unit and chlorine based disinfection. The chlorinated recycle water from the V. 
Valley TTP is supplied to M/s Karnataka Power Corporation Ltd. at Bidadi and M/s Pulikeshi 



 

24 

Power Corporation Ltd. at Kumbalgod for their power generation plants. Figure 10 shows the 
photograph of 60 MLD TTP at Vrishabhavathy Valley, Bangalore.  

 
 
Figure 10: Photographs of 60 MLD Tertiary Treatment Plant (TTP) at Vrishabhavathy Valley, 

Bangalore 
 

Reference:  
BWSSB, 2005a. Recycling Treatment Plants, Vrishabhavathy Valley Tertiary Treatment Plant, 
The Bangalore Water Supply and Sewerage Board (BWSSB), 2005. In Website: 
http://www.bwssb.org/ current_project_recycle_treatment_vvalley.html (Accessed on 
January 11, 2011).  
 
BWSSB, 2005b. Recycling Treatment Plants, Yelahanka Tertiary Treatment Plant, The 
Bangalore Water Supply and Sewerage Board (BWSSB), 2005. In Website: 
http://www.bwssb.org/ current_project_recycle_treatment_yehlenka.html (Accessed on 
January 11, 2011).  
 

3.10 Sewage Reclamation Plant, The Rashtriya Chemicals and 
Fertilizers (RCF) Plant, Chembur, Mumbai, India 

Title of Case Study: Sewage Reclamation Plant, The Rashtriya Chemicals and Fertilizers (RCF) 
Plant, Chembur, Mumbai, India 
Type of Case Study: Reuse of complex wastewater (municipal sewage polluted with various 
industrial wastes) for industrial uses. 

Objective of Case Study: Recycling and reuse of complex wastewater (municipal sewage 
polluted with various industrial wastes) for non-potable uses in the industry. 

Background of Case Study: Municipal sewage generated in the vicinity of the Rashtriya 
Chemicals and Fertilizers (RCF) Plant, Chembur, Mumbai is heavily contaminated with various 
streams of industrial wastes and results into complex wastewater. In order to become water 



 

25 

self-sufficient and to meet increasing process water requirements, the RCF plant realizes the 
importance of recycling and reuse of wastewater for non-potable industrial use and 
commissioned a sewage reclamation plant for the industry.  

Salient Features: The RCF Plant commissioned a 23 MLD capacity sewage reclamation plant 
involving reverse osmosis in the year 2,000 and treats a complex wastewater comprising of 
the municipal sewage heavily contaminated with various industries wastes. The sewage 
reclamation plant at the RCF consists of following treatment units: 
Screening → Grit Removal → AcƟvated Sludge System → Clarifier → Sand Filter → Pressure 
Filter →  Cartridge Filters → Reverse Osmosis → Degasser to remove CO2  →  Reuse in 
Industry. 
The detailed flow sheet of the sewage reclamation plant for the RCF plant at Chembur is 
presented in Figure 11. 
  



26 

 
Figure 11:  The Detailed Flow Sheet of the 23 MLD Sewage Reclamation Plant for the Rashtriya Chemicals and Fertilizers (RCF) Ltd.,  
  Chembur, Mumbai  

Stilling 
Chamber Screen 

Screening 
for disposal 

Grit 
Separator 

Aeration 
Tank 

Secondary 
Clarifier 

High Rate 
Clarifier 

Gravity 
Sand Filters 

Intermediate 
Storage 

Pumps Pressure 
Filters 

Cartridge 
Filters 

RO Feed 
Pumps 

RO Degasser Final 
Storage 

Raw sewage from 
Ghatkopar PS 

Grit for 
disposal 

Floating oil/grease scum to 
disposal pit 

Sludge recycle 
pumps 

Feed Chamber 

Thickener S D B Dried Sludge 
for Disposal 

Filtrate Sump & 
Pumps 

Or to Drain 

to Clarifier 

Backwash Water 
Storage Pumps 

Pump 

Backwash 
Pumps 

Pump 



27 

The plant cost nearly Rs. 40 crores to build in 1998 and the operating cost as reported in 2005 
came to Rs. 39/- per m3. With the passage of time and the success of reuse schemes, the 
municipal charge levied also became higher at Rs 6/- per m3 of raw sewage. Some additional 
treatment steps like use of Ultrafiltration became necessary in order to improve the quality of 
the water reaching the RO system (keeping the silt density index, SDI < 3.0) owing to the 
more polluted nature of the influent wastewater.  

 

Reference:  
Arceivala, S.J., Asolekar, S.R., 2007. Water Conservation and Reuse in Industry and 
Agriculture. In: Wastewater Treatment for Pollution Control and Reuse, 2007, Tata McGraw-
Hill Publishing Company Limited, New Delhi, pp. 396–425. 
 

3.11 Tertiary Treated Municipal Sewage Reuse, The Madras 
Refineries Ltd. and The Madras Fertilizers Ltd., Chennai, India 

Title of Case Study: Tertiary Treated Municipal Sewage Reuse, The Madras Refineries Ltd. and 
The Madras Fertilizer Ltd., Chennai, India 

Type of Case Study: Reuse of municipal sewage for industrial uses. 

Objective of Case Study: Recycling and reuse of municipal sewage for non-potable uses in the 
refinery and fertilizer plant. 

Background of Case Study: Chennai city has perennially finite water resources. Two industries 
i.e. the Madras Refineries Ltd. (MRL) and the Madras Fertilizer Ltd. (MFL) are the biggest 
users of water for their process requirements. Both industries commissioned tertiary 
treatment plant (TTP) for municipal sewage reuse in order to become water self-sufficient 
and to meet increasing process water requirements.  

Salient Features: Since 1991, both the industry i.e. the Madras Refineries Ltd. started reusing 
municipal sewage producing 12 MLD of reusable water and the Madras Fertilizer Ltd. 
producing 16 MLD of reusable water. Based on these TTPs, the Chennai Metro Water and 
Sewerage Board supplies secondary treated sewage (with BOD 120 mg/L even after 
secondary treatment) and the industries provide the required further treatment depending 
on their end uses. The TTPs which receive secondary treated wastewater from the Chennai 
city at the Madras Refineries Ltd.  and the Madras Fertilizer Ltd. consist of following 
treatment units: 

Additional Secondary Biological treatment → Chemically-aided Settling + Pressure Filtration + 
Ammonia Stripping, Carbonation, Clarification, Pressure Filtration → ChlorinaƟon → Sodium 
Bisulfate Dosing → MulƟmedia FiltraƟon → Cartridge FiltraƟon → Reverse Osmosis → 
Permeate for Reuse. 
Figure 12 presents the detailed flow sheet of the 12 MLD TTP at the Madras Refineries Ltd.  
 



 

28 

The rejects containing high TDS are disposed to the sea through a submerged outfall. As per 
the 1991 estimate, the capital cost for building the MRL plant was around Rs. 24 crores. The 
treatment costs for the MRL plant are reported to be about Rs. 35/- per 1,000 liters of water, 
which is much less in comparison to the charge of Rs. 60 per liters for fresh water supplied to 
industries. The Chennai Metro Water and Sewerage Board also charges a much higher tariff 
rate of Rs. 5.2/- per 1,000 liter of water to cover its treatment costs up to secondary stage. 

 
Figure 11:  The Detailed Flow Sheet of the 12 MLD Tertiary Treatment Plant (TTP) for the 

 Madras Refineries Ltd., Chennai 
 

Reference:  
Arceivala, S.J., Asolekar, S.R., 2007. Water Conservation and Reuse in Industry and Agriculture. In: 
Wastewater Treatment for Pollution Control and Reuse, 2007, Tata McGraw-Hill Publishing Company 
Limited, New Delhi, pp. 396–425. 
 
 
 
 

Balancing 
Pond 

Aeration 
Tank 

Secondary 
Clarifier 

Intermediate 
Storage Pond 

Clarifier 

Pressure Sand 
Filters 

Sludge Thickener 
(Chemical) 

Filter 
House 

Bio Sludge 

Chemical Sludge 

CaCO3 Sludge 

CaCO3 
Thickener 

Ammonia 
Stripper 

Carbonation 
Tower 

CaCO3 
Clarifier 

Pressure 
Sand Filters 

Break-point 
Chlorination 

Multimedia 
Filters 

Cartridge 
Filters 

Reverse 
Osmosis 

Permeate 
Reservoir 

To Reuse 

Reject for disposal to sea 

Cl2 

NH3 

Air CO2 

Na2HSO3 Na2HSO3 

Lime Coagulant 
polyelectrolyte 



 

29 

3.12 Reverse Osmosis Plant for Wastewater Reuse, Vadodara, 
Gujarat, India 

Title of Case Study: Reverse Osmosis Plant for Wastewater Reuse, Vadodara, Gujarat, India 

Type of Case Study: Reuse of highly polluted wastewater for industrial uses. 

Objective of Case Study: Recycling and reuse of highly polluted industrial wastewater for 
non-potable industry uses. 

Background of Case Study: The reverse osmosis-based wastewater reuse plant was 
established in order to demonstrate the plausibility of reuse of highly polluted complex 
wastewater consisting of various industrial effluent streams for non-potable uses in the 
industry. 

Salient Features: The reverse osmosis-based wastewater reuse plant uses highly polluted 
wastewater from an effluent disposal channel into which several industries viz. refineries, 
fertilizers, petrochemicals discharge their raw wastes. The successful operation of the plant 
demonstrated that at least 75% of the wastewater could be made available for reuse at 
treatment cost of Rs. 36/- per 1,000 liters as per the 1999 estimates. The remaining 25% 
constituted of the rejects and sludge from the reverse osmosis plant and needs to be 
disposed of separately. The treatment chain for the 3 MLD capacity reverse osmosis plant for 
wastewater reuse at Vadodara comprises of following units: 
Wastewater from Effluent Channel → Chemical Feeding (Lime, Polyelectrolyte, Soda Ash) → 
Clarification → HCl AddiƟon → Press FiltraƟon → Sodium Bisulfate → Cartridge FiltraƟon →      
Reverse Osmosis → Degasser to remove CO2 → For Reuse. 
The detailed flow diagram of the 3 MLD reverse osmosis plant for wastewater reuse at 
Vadodara is shown in Figure 13.  
 

Reference:  
Arceivala, S.J., Asolekar, S.R., 2007. Water Conservation and Reuse in Industry and 
Agriculture. In: Wastewater Treatment for Pollution Control and Reuse, 2007, Tata McGraw-
Hill Publishing Company Limited, New Delhi, pp. 396–425. 
 
  



 

30 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Figure 13:  The Detailed Flow Diagram of the 3 MLD Reverse Osmosis Plant for 

 Wastewater Reuse at Vadodara, Gujarat 
 
 

3.13 Greywater Reuse System in Residential School, Ganganagar, 
Dhar District, Madhya Pradesh, India 

Title of Case Study: Grey-water Reuse System in Residential School, Ganganagar, Dhar 
District, Madhya Pradesh, India 

Type of Case Study: Reuse of treated grey-water for toilet flushing and irrigating the food 
crops. 

Objective of Case Study: Treatment and reuse of grey-water from residential school for toilet 
flushing and irrigating the food crops. 

Service Water 

Lime solution tank 
and ejector 

Polyelectrolyte storage 
tank and Pump 

Soda-ash Solution tank 
and Pump 

HCl tank and 
Pump 

Wastewater 
Pump 

Wastewater 
storage Pump 

Sludge blanket 
clarifier 

Feed Pump Pressure sand filter 

Back wash water 
tank and pump  

Sludge Pit  Sludge transfer 
pump 

Micron 
cartridge filter 

High pressure 
pumps RO membrane 

block 

Purified water 

Sludge to 
drying bed  

Permeate 

CO2 

For reuse 

Sodium bisulphate 
solution tank and 

pump 

Reject water 
Degasser tower 



 

31 

Background of Case Study: The Central Indian state of Madhya Pradesh has a population of 
28,928,245 spanning 308,245 km2. The infrastructure for ensuring proper wastewater and its 
reuse is currently inadequate in the state with a third of the rural, and a quarter of urban, 
households with no wastewater drainage system. Therefore, there is a necessity to 
implement wastewater reuse system in the state. Towards the implementation of 
wastewater reuse, a grey-water reuse system has been initiated in one Girls boarding school 
in Ganganagar, District Dhar of Madhya Pradesh. The school has following characteristics: 

No. of girl inmates: 300 
School period: July 1 to April 30 
Water requirement: 10,000 L 
Grey-water generation: 4000 – 6000 L. 
 
Salient Features: The National Environmental Engineering Research Institute (NEERI), Nagpur, 
Public Health Engineering Department (PHED), NGO partners and UNICEF, Madhya Pradesh 
have developed and implemented a grey-water reuse system in the residential school to 
provide sufficient water for flushing of toilets, cleaning of school floors and small-scale 
irrigation. The grey-water is treated using following primary, secondary and tertiary 
treatment technologies: 

 Primary treatment: absorption of soap suds using a synthetic sponge, sedimentation 
baffled/graded settlement tank, 

 Secondary treatment: involves filtration of the reuse water using gravel (10–60 mm 
size) and sand roughing filtration, and 

 Tertiary treatment: the effluent is treated using aeration and chlorination before 
being pumped to an overhead tank for toilet flushing.  

 
The techno-economical feasibility of the grey-water reuse system reveals that the system is 
performing exceedingly well and the internal and external benefits of the system are 
substantially higher than the internal and external costs. The reuse of grey-water has resulted 
in no occurrence of diarrhoea annually. The public perception study of the reuse system 
concluded that the grey-water reuse system is acceptable to the community and school 
children. Considering the successful operation of the grey-water reuse system in the 
residential school, Government of Madhya Pradesh has allocated funds for construction of 
412 grey-water reuse systems in April 2006 and about 200 systems are already built in 
schools in Madhya Pradesh, India. 
 
Reference:  
Godfrey, S., Labhasetwar, P., Wate, S., 2009. Greywater reuse in residential schools in 
Madhya Pradesh, India – A case study of cost-benefit analysis. Resour. Conserv. Recycling. 53, 
287–293. 
 
 



 

32 

3.14 Water Reuse Facility, Indian Institute Technology, Madras, 
Tamil Nadu, India 

Title of Case Study: Water Reuse Facility, Indian Institute Technology, Madras, Tamil Nadu, 
India 
Type of Case Study: Reuse of campus wastewater for toilet flushing and gardening. 
Objective of Case Study: Treatment, storage and reuse of wastewater from hostels, 
residential apartments and the institution for toilet flushing in the hostels and gardening. 

Background of Case Study: The Indian Institute of Technology Madras (IITM) campus has 
thirteen hostels, two guest houses and many residential apartments and bungalows with a 
total population of nearly 10,000 people. The total water consumption in the IITM campus is 
around 1.5 MLD and the total quantity of wastewater generated including the institute 
section varies from 1.0 to 1.2 MLD. Till 2004, the wastewater generated in the campus was 
treated in two oxidation ponds of capacity 136 m x 136 m x 2.5 m and the characteristics of 
the treated effluent from the pond was: 200-250 mg/L of BOD5 (total) and 35-40 mg/L of 
BOD5 (soluble), which is highly unsuitable for discharge into existing water bodies as per the 
Tamil Nadu Pollution Control Board (TNPCB) norms.  In order to reuse the water, to prevent 
the formation of marshy area and to discharge the treated effluent to existing water bodies 
(Buckingham canal) there was a need to improve the existing treatment system. Moreover, 
the marshy area existing in and around the wastewater treatment system used to overflow 
during rainy season and contaminate the lake water as well as the swimming pool water in 
the campus. On the backdrop of these problems and in order to conserve water in water-
starved place like Chennai and to reduce the procurement of water from outside, water reuse 
is viewed as essential in the campus. 

Salient Features: A preliminary investigation to come up with a feasible treatment option for 
the campus suggested that a water reuse facility consisting of aerated lagoon followed by 
tertiary treatment is the best option for the existing condition with a possibility of around 0.2-
0.4 MLD of wastewater reuse for toilet flushing and gardening in the hostel zone. The water 
reuse facility designed and installed to treat 1.4 MLD of wastewater and comprises of aerated 
lagoon, clariflocculator, chlorination, pressure filter, storage unit and sludge drying bed. 
There are two units of aerated lagoon with volume of 2600 m3 each and take care of organic 
matter in the wastewater. The detention time provided in the aerated lagoon is relatively 
high compared to conventional ASP and thereby ensuring negligible sludge production. The 
effluent from the aerated lagoon is subjected to clariflocculation in order to remove colloidal 
and suspended solids.  Alum and poly-electrolytes are being used as coagulant and coagulant 
aid respectively.  The clariflocculator is also designed for a capacity of 1.4 MLD. After the 
clariflocculator, about two-third of the water (1 MLD) is send to the storage tank which was 
an oxidation pond earlier. The remaining one-third water (0.4 MLD) is chlorinated and filtered 
through a pressure filter. The pressure filter improves the quality of the water considerably by 
further removing the colloidal and suspended solids. Chlorination helps to reduce the 
pathogenic organisms substantially and keeps the filter relatively free from the microbial 
growth. The last unit in the reuse facility is the storage tank of water for further distribution. 



 

33 

The performance characteristics of various treatment units of the reuse facility are presented 
in Table 6. The highly treated effluent is reused for toilet flushing and gardening in the hostel 
zone alone. The sludge generated in the whole system is disposed off on the sludge drying 
bed. The schematic of the water reuse facility system is shown in Figure 14. This case study is 
a good example of sustainable water management and a notable initiative towards the reuse 
of wastewater from residential as well as from the institution sectors in India.   
 
Table 6: Performance Characteristics of Various Treatment Units of the Water Reuse Facility 

Treatment Unit 
Parameter 

Quantity, m3/d BOD, mg/L SS, mg/L MPN/ml 

Aerated Lagoon 
Influent 1400 200 100 N.A. 
Effluent 1428 20 49 N.A. 

Clariflocculator 
Influent 1428 20 49 N.A. 
Effluent 1358 10 29.45 100 

Pressure Filter 
Influent 400 10 29.45 100 
Effluent 400 4.0 5.0 50 

 
Reference:  
Philip, L., 2011. Water reuse facility at Indian Institute of Technology, Madras, Personal  
Communication. 
 



34 

 
Figure 14:  The Detailed Flow Schematic of the Water Reuse Facility at Indian Institute of Technology, Madras, Tamil Nadu 
  

Sodium Hypochlorite 
Equal to 7 kg/day chlorine 
Approximately 350 L/d of 2% solution  

Alum   
70 Kg/day 
Water 650 Hrs/day 

Clarified Water 
Qty:     1358 m3/d 
BOD: 135 kg/d 
SS: 40 kg/d 
O&G: 2.6 kg/d 
MPN: 100/ml 

Filtered Water 
Qty: 400 m3/d 
BOD: 1.6 kg/d 
SS: 2 kg/d 
MPN: 50/mL 

Ba
ck

 W
as

h 
8 

m
3 /d

 (R
at

e 
32

 m
3 /h

ou
r 

PSF 

Raw Sewage  
Qty:     14000 m3/d 
BOD:    280 kg/d 
SS:        140 kg/d 
O&G:    44.8 kg/d 

Aerated 
Lagoons 

Aerated 
Lagoons Lagoon Effluent 

Collection Sump 
Qty:    1428 m3/d 
BOD:    28.56 kg/d 
SS:         70 kg/d 
O&G:     kg/d 

 

Flash Mixing 
Tank 

Clari-flocculator 
Clarified Water 
Collection Tank 

Filtered Water 
Tank 

Filtrate 
30 m3/d (Rate 11 m3/hour) 

Back Wash 
 8 m3/d; Rate 11 m3/hour 

SS 10 kg/day 

Existing 
Feed Tank  

Coagulant 
Dosing System 

10 % Alum Solution; 35 L/hr 

70 m3/d 
SS 35 kg/d 

SS 8 Kg/day 

Clarified Water to Lagoon 
Qty: 958 m3/d 
BOD: 9.58 kg/d 
SS: 30 kg/d 
O&G: 1.8 kg/d 
MPN: 100/mL 



35 

4. Environmental Impacts of Wastewater Reuse 
The wastewater reuse is the most promising alternative to augment water supply and means 
of alleviating the anthropogenic impacts on the environment: it reduces the volume of 
wastewater discharged to receiving waters, and its substitution for freshwater leaves more 
water for the environment. Wastewater can be reused for a variety of purposes, including 
agricultural irrigation, heavy industry, urban and landscape irrigation, groundwater recharge, 
and wetland creation (Hartling and Nellor, 1998; Radcliffe, 2004). The wastewater reuse 
schemes have the potential to extend existing water supplies, lessen the demand on sensitive 
water bodies, lower the cost of developing new water supplies, reduce disposal costs, lessen 
the discharge of pollutants to the environment, and provide water to serve a variety of 
beneficial uses (Atwater, 1998). Wastewater, treated, partially-treated or untreated, is most 
widely reused for irrigation in an agricultural setting in developing countries as well as the 
water-scarce regions of the developed countries. There are many ill effects of reusing 
untreated or partially treated wastewater for irrigation like groundwater pollution, soil 
contamination, and the adverse effect on farmers and consumers of wastewater products. 
The environmental impacts of reuse of highly reclaimed wastewater using advanced or 
tertiary treatments have only been considered in this section. The potential environmental 
benefits of reuse of highly reclaimed wastewater are as follows. 
 
Prevention of Over-extraction and Conservation of Freshwater Resources: Over-extraction of 
freshwater resources, mainly for municipal and agricultural activities, has led to significant 
degradation of rivers, lakes, aquifers, and dependent systems, such as wetlands. Wastewater 
reuse provides a renewable and alternative source of water supplies for municipal and 
agriculture purposes and it decreases the pressure on freshwater resources. Liberation of 
freshwater for the environment through substitution with wastewater reuse has been widely 
promoted as a means of prevention of over-extraction of freshwater resources and reduction 
of anthropogenic impacts (Anderson, 2003; Hamilton et al., 2005). 
 
Pollution Reduction of Receiving Water Bodies and Associated Habitats: The other major 
environmental benefit to be garnered from reusing wastewater is diminution in pollution of 
waters receiving discharge of sewage and the restoration of ecosystem health. The 
wastewater reuse eliminates discharge of effluent into surface water and thereby decreases 
the associated pollution loads in terms of organics, nutrients and coliforms. Major 
environmental pollution in surface water bodies such as dissolved oxygen depletion, 
eutrophication and algal blooms, foaming, fish kills and destruction of floral and faunal 
biodiversity can be avoided. The wastewater reuse for the water recycling projects in the 
Costa Brava area demonstrated reduction in nutrient discharges to the environment, which 
accounted for 25 tons of nitrogen and 6 tons of phosphorus recycled every year (Nieto et al., 
2001), and the marked improvement in the microbiological quality of the bathing waters of 
the beach at the mouth of the Muga river in Castelló d’Empúries. Planned reuse of 



 

36 

wastewater for irrigation prevents pollutions and reduces the resulting damage that if 
quantified, can partly offset the costs of the reuse scheme. 
 
Stabilizing Groundwater Table and Restoration of Surface Water Bodies: Wastewater reuse 
has played a major role in matching demands and available raw water supplies. It has been 
highly emphasized in various developed countries that the high quality reclaimed wastewater 
should be returned to stream of origin unless applied to beneficial reuse. As a result, recycled 
water is used in substantial proportion to maintain the base flow or ecological flow in many 
rivers and replenishing and stabilizing the groundwater through seasonal storage in surface 
reservoirs. For example, reclaimed wastewater is reused to supplement about 50% of the 
inflow into Hartbeespoort Dam which supplies water to Pretoria and Johannesburg in South 
Africa (Odendaal et al., 1998). It has also been demonstrated that wastewater reuse for 
irrigation has resulted in an increase in groundwater recharge in the Mezquital Valley in 
Mexico City including the creation of a new shallow aquifer and an increase in the base flow 
of local streams (Jimenez et al., 1998). Recovery and restoration of rivers and streams with 
the reclaimed wastewater in arid and semi-arid countries like Israel have also been 
demonstrated (Friedler and Juanico, 1995; 1996; 1997; Juanico and Friedler, 1999). There are 
also various other instances like Whittier Narrows in Los Angeles, Orange County in California, 
and Upper Occaquan reservoir in North Virginia where high quality reclaimed wastewater has 
been reused for direct groundwater recharge (Anderson, 2003). 
 
Creation and Enhancement of Wetlands and Riparian (Stream) Habitats: Wetlands are the 
natural systems which help to provide wildlife habitat, improve water quality, result in flood 
diminishment, and support fisheries breeding grounds. For wetlands that have been impaired 
or dried due to water diversion, water flow can be augmented with wastewater reuse to 
sustain and improve the aquatic and wildlife habitat. Examples of wetland environmental 
restoration projects where water flow has been augmented using reclaimed water are 
Empuriabrava, Girona (7 hectare), Granollers, Barcelona (1 hectare) and Prat de Llobregat, 